

8267
Wartels met klephaak Roestvaststaal steel AISI 316
LABORATORIUM TEST

- Chemische analyse
- Treksterkte test

VERKRIJGBARE CERTIFICATEN

- Technische product specificaties
- Test rapport UNI EN10204 type 2.2



	art.	A mm	L mm	B mm	WFL kg	BF kg
082670210	8267 10	10	87	21	30	160
082670213	8267 12	12	118	22	70	340